



# TEST REPORT

Technical Report: (9924)197-0147

July 19, 2024

Date Received: July 15, 2024

Page 1 of 4

**APPLICANT NAME** /  
**APPLICANT COMPANY NAME** **DEQING FOX ARMOUR CO.,LTD**  
**APPLICANT STREET ADDRESS** NO.171, YIXIAN ROAD, FUXI INDUSTRIAL AREA, DEQING CITY  
**CITY, STATE, ZIP** 313200, ZHEJIANG PROVINCE

**Sample Description:** JUNGLE BOOTS ARTIFICIAL LEATHER AND OXFORD FABRIC

<b>Color:</b>	BLACK	<b>Style No(s):</b>	/
<b>Order No.:</b>	/	<b>P.O. No.:</b>	/
<b>Model No.:</b>	/	<b>Batch No.:</b>	/
<b>Age Grade:</b>	ADULT	<b>Product End Use:</b>	OUTDOOR TRAINING
<b>Vendor:</b>	DEQING FOX ARMOUR CO.,LTD	<b>Retest No.:</b>	/
<b>Manufacturer:</b>	/	<b>Supplier Reference:</b>	/
<b>Buyer:</b>	/	<b>Country of Origin:</b>	/
<b>Test Period:</b>	July 15, 2024 to July 19, 2024	<b>Country of Destination:</b>	/
<b>Season :</b>	/	<b>Size:</b>	42
<b>Fiber Content:</b>	/		
<b>Care Instruction:</b>	/		

## SUMMARY OF TEST RESULTS

TEST REQUESTED	CONCLUSION	REMARK
Abrasion Resistance of outsoles	DATA	See result in Page 4
Flexing resistance of upper material – bally flexometer	DATA	See result in Page 4
Bonding Strength	DATA	See result in Page 4

DK

**BUREAU VERITAS**  
**Consumer Products Services Shen'ou (Wenzhou) Co.,Ltd.**  
NO.30, West Cifeng Road, Ou Hai Economic Development  
Area, Wenzhou City, Zhejiang, China  
Post Code: 325000  
Tel: 86-577-88377036 Fax: 86-577-88373791  
Email: bvcpinfor.wz@cn.bureauveritas.com  
Http: www.bureauveritas.com/cps

This report is governed by, and incorporates by reference, CPS Conditions of Service as posted at the date of issuance of this report at <http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions/> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon request for accredited tests. Statements of conformity are based on simple acceptance criteria without taking measurement uncertainty into account, unless otherwise requested in writing. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.

The content of this PDF file is in accordance with the original issued reports for reference only.  
This Test Report cannot be reproduced, except in full, without prior written permission of the company.



Technical Report: (9924)197-0147

July 19, 2024

Page 2 of 4

**REMARK**

If there are questions or concerns on this report, please contact the following persons:

General enquiry and invoicing

Miss. Eva Fu

(0577) 8837 7037

Eva.Fu@bureauveritas.com

Miss. Frances Shen

(0577)8866 0920

Frances.Shen@bureauveritas.com

Technical enquiry

Mr. San Shen

(0577) 8837 7063

San.shen@bureauveritas.com

BUREAU VERITAS

**CONSUMER PRODUCTS SERVICE**

**SHEN'OU(WENZHOU)CO., LTD**

PREPARED  
BY :

Molly

**San Shen**

**General Manager**

**Photo of the Submitted Sample**



Test Item	Sample Description
A	Black shoes



Technical Report: (9924)197-0147

July 19, 2024

Page 4 of 4

<u>TEST PROPERTY</u>	<u>TEST RESULTS</u>	<u>REQUIREMENT</u>
<b><u>Abrasion Resistance of outsoles</u></b> (SATRA TM 174:2016)		
	A	
Density	1.20 mg/mm <sup>3</sup>	/
Relative volume loss	190 mm <sup>3</sup>	/
<b><u>Flexing Resistance Of Upper Material – Bally Flexometer</u></b> (TM 55, TEST CONDITON DRY)		
	A	
	NO DAMAGE AFTER 30,000 CYCLES	/
<b><u>Bonding Strength</u></b> (CPSD-SL-81003-MTHD)		
	A	
	57.2lb	/
	<u>END</u>	